HBIS GROUP Serbia Iron & Steel llc Belgrade, Bulevar Mihajla Pupina 6,
Belgrade- New Belgrade,
11000 Belgrade, Republic of Serbia

TEST REPORT: 2.2 EN 10204: 2004 PAGE No: 1
- izveStaj o ispitivanju (strana br):

PURCHASER: Pl KARO TRADI NG SE

(kupac) KOSI CE CERTI FI CATE No: 63469
PROTI FASI STI CKYCH BQJIOVNI KOV 11 (uverenje broj)

TRADI NG CO. RAVEN A. S

(i zvozni k, POVAZSKA BYSTRI CA PURCHASE ORDER 902002806

(prinalac) SOLTESOVEJ 420/ 2 CONTRACT No. RAVS4080SK

(ugovor broj.)

PRCODUCT: COLD ROLLED SHEETS

(proi zvod) T: CR

DI MENSI ONS: 2,000 X 1000 X 2000

(dimenzije, m EN 10131/ 2006 DATE OF | SSUE 04/09/2020

QUALI TY: DCO1 (dat . i zdavanj a)

(kvalitet): EN 10130/ 2006

Net Weight (kg): 13370
QUALI TY AND SURFACE CONDITION: A M
(kvalitet i stanje povrSine) Transport: ZR117PS

! ! | MECHANI CAL PROPERTI ES - MEH. TEH. OSOBI NE ! !
I OO L NO, ! HEAT NO = mmmmmmmmm et et et et et ettt e e ! !
I PACK No, !Sarza br! ! ! ! 1 Col d! ! IR ! IMelt!

I'(kotur br.! ! ! ! ! A lbend!Erich! Hardness !sh! ! 1furn!
| paket br)! ! Re! Rm!Re/ !Elonltest! izv.! (tvrdoca)!ts! ! ! !
! ! ! ! | Rmgati! S! ! Isc! r!' n !nac.!
! ! ! ! ! b on l----1--nnon R Lt talt ! lpro.!
! ! IMPa ! MPa ! | % 1180°!nm HRB HRF HR30T!B2! ! ! !
e eiieiiaaaiaaaaaaaoon !
! E81341 161213 213 345 ,62 39 Y !
! E81342 161213 213 345 ,62 39 Y!

! CHEM CAL COWPOSI TION  OF HEAT - HEM JSKI SASTAV SARZE (% !

! 161213 !

¥2§<252Q0020 3050
o
o
N

Measured val ues of al pha and beta/ gamma surface contam nation of the exami ned
goods are for alpha emtters |ower than 4 Bg/100cn2, as well as for beta/gamm
emtters |ower than 40 Bg/ 100cn?2
We hereby declare that above nentioned products were manufactured in accordance
wi th specifications and contract requirenents.
St atement of conpliance with the order, with indication of results of
non-speci fic inspection

QUALI TY ASSURANCE
Docunent is valid without signature and stanp. OBEZBEDJENJE KVALI TETA




HBIS GROUP Serbia Iron & Steel llc Belgrade, Bulevar Mihajla Pupina 6,
Belgrade- New Belgrade,
11000 Belgrade, Republic of Serbia

TEST REPORT: 2.2 EN 10204: 2004 PAGE No: 2
- izveStaj o ispitivanju (strana br):

PURCHASER: Pl KARO TRADI NG, SE

(kupac) KOSI CE CERTI FI CATE No: 63469
PROTI FASI STI CKYCH BQIOVNI KOV 11 (uverenje broj)

TRADI NG CO. RAVEN A. S

(izvozni k, POVAZSKA BYSTRI CA PURCHASE ORDER 902002806

(primalac) SOLTESOVE] 420/ 2 CONTRACT No. RAVS4080SK

(ugovor broj.)

PRODUCT: COLD ROLLED SHEETS

(proi zvod) T: CR

DI MENSI ONS: 2,000 X 1500 X 3000

(dinmenzije, mm EN 10131/ 2006 DATE OF | SSUE 04/09/ 2020

QUALI TY: DCO1 (dat.izdavanj a)

(kvalitet): EN 10130/ 2006

Net Weight (kg): 13370
QUALI TY AND SURFACE CONDITION: A M
(kvalitet i stanje povrSine) Transport: ZR117PS

! ! I MECHANI CAL PROPERTIES - MEH. TEH. OSOBI NE ! !
I COIL NO, | HEAT NO! - - - mmmmmmmmm e e oot e e oo ! !
! PACK No, !&arza br! ! ! ! ! Col d ! IRl 1 IMelt!

! (kotur br.! ! ! ! ! A lbend!Erich! Hardness !sh! ! !furn!
! paket br)! ! Re! Rn!Re/ !Elonltest! izv.! (tvrdoca)!ts! ! ! !
! ! ! ! ! Rmgati! S! ! I'scl r!' n l!nac.!
| | | | | I on l----1----- | eme e e oo lal! | !proll
! ! ! MPa ! MPa ! ! % 1180°! nm HRB HRF HR30T! B2! ! ! !
[ e I LR T T !
! E80752 877408 212 354 ,60 36 Y !
! E80753 877408 212 354 ,60 36 Y !
! E80754 877408 212 354 ,60 36 Y !

! CHEM CAL COWPCSI TION  OF HEAT - HEM JSKI SASTAV SARZE (% !

! 877408 !

¥2§<=252Q0020 3050
o
o
N

Measur ed val ues of al pha and beta/ ganma surface contam nation of the exan ned
goods are for alpha emtters |ower than 4 Bg/100cn2, as well as for beta/gamm
emtters |ower than 40 Bg/ 100cn?2
W hereby decl are that above nentioned products were nmanufactured in accordance
with specifications and contract requirenents.
Statement of conpliance with the order, with indication of results of
non-specific inspection

QUALI TY ASSURANCE
Docunent is valid without signature and stanp. OBEZBEDJENJE KVALI TETA




